690 RALLY FACTORY REPLICA 2007 <2007><EU><9799G8>
SIDE / CENTER STAND

7B ® 5 &
ole T 3 5
3 G \ﬁ%ﬂ” ~g= » -
@ @ — @ Ty
®

Pos Part Number Description Additional Text Quantity
1 76203023000 SIDE STAND PIPE CPL. 07 1.00
2 76203026044 SIDE STAND BRACKET 07 1.00
3 0985060003 Self lock. nut DIN985-M6-A2 1.00
5 0015080353 HH COLLAR SCREW M 8X35 WS=10 FC 2.00
6 76203080044 PLATE SIDE STAND MECH. CPL. 1.00
7 0015060403 HH COLLAR SCREW M 6X40 WS=8 450 SMR 1.00
8 60003024000 SPRING FOR SIDE STAND 03 2.00
9 60003028003 SUPPORT SIDE STAND SPRING 03 2.00
10 58203027200 SCREW FOR SIDE STAND M10X26,7 1.00
11 36003014000 LOCK WASHER 8MM 2.00

4361



